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Notes for using this parts list

1. Parts supplied as complete assemblies are circled by a Iinel:l.
2. This book was prepared based on information available in Jun, 2023.
3. Parts are subject to changes in design without prior notice.
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R, =R

FACE PLATE, ARM COVER (REAR)




. ER
FACE PLATE, ARM COVER (REAR)

HBaES |5 HE o
No. | PARTS No. | ¥ |+ [QTY LT % DESCRIPTION
1 | 40102 x| 1 |@EH& FACE PLATE
2 | 15037 x|+ | 1 |ER FACE PLATE SPRING
3 | 15039 x| 2 |ERLEDRAL SCREW 1/8X44 L=35
4 | 15036 x[x | 1 | EiREE HINGE
5 | 15039 x[x| 3 |ERIEFLOHL SCREW 1/8X44 L=35
6 | 15039 x|+ | 3 |ERIEDRL SCREW 1/8X44 L=35
7 | 40106 || 1 | =R (EHRAED ARM COVER (REAR) (SMALL)
8 | 8040 [+ | 4 [ZWk(EHRAD LHAL SCREW 9/64X40 L=8.0
9 | 40105 x| 1 |ER(T—UHAED ARM COVER (REAR) (LARGE)
10 | 15037 || 1 |ZR(T—)HAE) ARM COVER (REAR) (LARGE) SPRING
11 | 15039 * | x| 2 | TR (T—UE) LEHRAL SCREW 1/8X44 L=35
12 | 15036 x| 1 | ER(T—VAEDHSE HINGE
13 | 15039 *x[* | 3 |ER(T—UAED)EFIEDHIL | SCREW 1/8X44 L=35
14 | 15039 * |x | 3 |ER(T—UAEN)LEHRL SCREW 1/8X44 L=35
15 | 40104 x x| 1 [ERS—F SuF> GASKET
16 | 30066 [+ | 11 | EfRiEDHRL SCREW M5X0.8 L=12
17 | 40100-02 | * |[* | 1 | KxIEHAGHRLEE P/B SPRING REGULATING SCREW BRACKET
18 | 18065 x| 2 |T&HIEDHRL SCREW M5X0.8 L=14
19 | 90625 x|*x| 2 |XBIEORLCESE WASHER
20 | 40100-03 | x| 1 |1hELXE KNEE LIFTER CONNECTING LEVER BRACKET
21 | 18065 x[x| 2 [/IMNBEXELEHRL SCREW M5X0.8 L=14
22 | 90625 * x| 2 [/INEXBEIEOHRLESR WASHER
23 | 11004 x| 1 |mIBAHBEY OIL REGULATOR
24 | 15086 [ | 1 |mFHER OIL CONTROL SPRING
25 | 10597 x (x| 1 |HERAEEEYLEHAL SCREW 1/8X40 L=3.3
26 | 8040 x|+ | 1 |BEFAEHRLESRC SCREW 9/64X40 L=8.0
27 | 11142 x [+ | 1 |AFAHRIESHRLCT Y +y— | WASHER
28 | 40118 x|*x| 2 |7—LTLEE (D20) RUBBER CAP (®20)
29 | 40118 x|*x| 2 |7—LITLE (D20) RUBBER CAP (®20)
30 | 30046 x [+ | 1 | 7—REELEDHRLC EARTH WIRE SCREW M4X0.7 L=4




LR, 75— 118
ARM TOP COVER, IDLER MECHANISM




R, TARS—HE4E
ARM TOP COVER, IDLER MECHANISM
HBaES |5 HE o
No.| PARTS No. | ¥ |+ [QTY LT % DESCRIPTION
1 | 40103 x|*x| 1 [LE4& ARM TOP COVER
2 | 11007 x|*x| 1 [HEDTEE OIL LEVEL INDICATOR
3 | 15058 w [k |1 [ HE I b OIL REGULATING STUD
4 | 15059 x| x| 1 |[#AHERRTIVY OIL REGULATING STUD SPRING
5 | 15057 x| [ 1 [#EHEBRTAVIL OIL REGULATING DIAL
6 | 15061 x[x | 1 |[#AiMEETE > PIN
7 | 8009 * x| 1 [#5BEMA A VILIEHHL | SCREW  15/64X28 L=75
8 | 11006 * %[ 1 [ ERARE ARM TOP COVER THREAD GUIDE
9 |13076-02 | x|*| 1 |LE#KEFvr NUT
10 | 40118 x| x| 1 [LEtRTLiE (F20) RUBBER CAP
11 | 40119 x| | 4 [LEHRILE (R9) RUBBER CAP
12 | 40123 x|* | 1 [RFEHN— THREAD TAKE-UP LEVER COVER
13 | 27174 x|x | 1 [ XFHN—1EHRAL SCREW M4X0.7 L=100
14 | 31208 x| [ 1 [RFHAN—LDRLES SPRING WASHER
15 | 10682 x| [ 1 [@ERENF(LE) THREAD GUIDE (UPPER)
16 | 19510 x| * | 1 [ERENFHLE)EHRL SCREW 9/64X40 L=6.5
17 | 10759-A * x| 1 [ERENFCF) THREAD GUIDE (LOWER)
18 | 10760 x| [ 1 [EARENFF)ZzILE FELT
19 | 19510 x| x| 1 [ERENF(T) EHHRL SCREW 9/64X40 L=65
20 | 15038 x|*x | 1 |EHRIT LK RUBBER CAP
21 | 40118 x[x| 1 |[EHlRTLIE (1B20) RUBBER CAP
22 | 40929 * (x| 1 [PARS— IDLER
23 | 37061 x|*| 2 [Dyir— WASHER
24 | 40928 x x| 1 [FPARS—EH IDLER SHAFT
25 | 40927 x|*x | 1 [PAF5—5& IDLER FLANGE
26 | 40930 * x| 1 [7AFS—FREE IDLER ADJUSTING SHAFT
27 | 31204 x| * | 2 |[1EEg RETAINING RING
28 | 27171 x| * | 4 [FAFS—FAEELAQL SCREW M5X0.8 L=10
29 1 40902-03 | *x|* | 1 |ZARS—ER{THR IDLER BASE PLATE
30 [ 19117 x x| 2 [7ZAFZ—HE{FikiErL SCREW 15/64X28 L=13
31 | 61573 x[x| 1 [PAFS—EAELE IDLER ADJUSTING BRACKET
32 | 29056 x[x| 2 [PAFS—EAELELRLC SCREW M4X0.7 L=16
33 | 40902-04 | *x|*x| 2 |FETviy— WASHER




X, L@, T-—
THREAD TAKE-UP LEVER, ARM SHAFT, MACHINE PULLEY
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RE. Lt®, T——

THREAD TAKE-UP LEVER, ARM SHAFT, MACHINE PULLEY

BRES |Y HE o
No.| PARTS No. | ¥ |+ [QTY LT % DESCRIPTION
1 | 15209 x| | 1 | LEh ARM SHAFT
2 | 15033 * x| 1| LS OIL WICK
3 | 10506 * x| 1 | LEhESIEDHRLE OIL STOP SCREW 7.85X20 L=6.0
4 | 36006 x|*x | 1 |9509F—3y hh NEEDLE BAR CRANK
5 | 10521 x| | 1 |[SERHRL POSITION SCREW  6.75X24 L=20.0
6 | 10522-A | *[*x| 1 |oHRL SET SCREW 6.75X24 L=14.0
7 | 10524 x| x| 1 |#EISUIEVIEHRL(R) [ SET SCREW (LONG) 6.75X24 L=6.5
8 | 70016 * (x| 1 | EEITUIEIEHIAL(EE) | SET SCREW (SHORT) 6.75X24 L=3.5
9 | 18244C x|+ | 1 | XEGE THREAD TAKE-UP LEVER COMP.
10 | 18244 x|*x| 1 | X THREAD TAKE-UP LEVER
11| 15026 x|*x| 1 | XEa=x THREAD TAKE-UP LEVER DRIVING STUD
12| 15013 x|*x| 1 | XEFEY THREAD TAKE-UP LEVER HINGE STUD
13| 10528 x| x| 1 |$EISY NEEDLE BAR CONNECTING LINK
14| 10523 x| | 1 |$tEISUIEY NEEDLE BAR CONNECTING LINK STUD
151 10728 *[*x | 1 [XTFREHS OIL WICK
16 | 11042 * x| 1 | REEVHG OIL WICK
17| 10726 x| x| 1 | #EBEISUIE IS OIL WICK
18 | 15038 * || 1 A3 Lz RUBBER OIL STOPPER
19 | 25179 x|*x| 1 |XEEVLEHRL SET SCREW 17/64X32 L=9.0
20 | 18006 * x| 1 | LEAARIL(FD) ARM SHAFT BUSHING (FRONT)
21| 10725 * x| 2 | E&EASIL (BT ZzILE OIL FELT
22 | 10563 * x| 1 | EEARIL (B Ty v— WASHER
23| 19417 * || 1 | EEA%IL(FD IEOHRL SET SCREW 1/4X28 L=6.5
24 | 10551 x| * | 1 | XFTHZT THREAD TAKE-UP LEVER OIL GUARD
25 | 3052 x| | 1 | XFHAZTLEDRL SCREW 9/64X40 L=4.5
26 | 19427 x|*x| 1 |[BEHZLETHL LIFTING ECCENTRIC (ECC. 4.0)
27| 19508 x|x| 2 | ETALIEDHRLE SET SCREW  1/4X40 L=55
28 | 10772C * || 1 | EEKOVR(HE) LIFTING ECCENTRIC CONNECTION COMP.
29 | 10772 * x| 1 | EEEOVR LIFTING ECCENTRIC CONNECTION
30| 10773 x|+ | 1 | EEHKOYRF=—FILR71)2% | NEEDLE BEARING
3111879 x| | 1 |FHRLETHLAS— LIFTING ECCENTRIC COLLAR
3210573 *|* | 2 |hiRZ ETHLAT—1E®HRL|SET SCREW  7/32X32  L=11.0
33| 40919 x|*x| 1 | R)LT—Y) ARM SHAFT CONNECTING BELT PULLEY
35|10571-G | *x|* | 1 |R)LrFT—)1L®DRL SET SCREW  6.75X24 L=20.0
36 | 10570 x x| 1 |[RJLNT—UE RL POSITION SCREW  6.75X24 L=14.5
37110524-G | *|*| 1 |RNIIT—UE2HLCIEHIL |POSITION SCREW SET SCREW 6.75X24 L=6.5
38| 14106 x| x| 1 2425 N)Lk ARM SHAFT CONNECTING BELT
39 [ 40130 x| | 1 | REEHT— BOBBIN WINDER COLLAR
40 | 27171 x|*| 2 |REZTHT—LOHHL SET SCREW
41 | 10567 x|*x| 1 |LERFTYLY ARM SHAFT BALL BEARING
42 | 40133 * (x| 1 | LBRTYLTHT— ARM SHAFT BALL BEARING ADAPTER SLEEVE
43 | 23637 x| % | 2 | LEHARTY T HS5—1EH4 L |SET SCREW  1/4X28 L=7.5
44 | 10568 * || 1 | EERARTY 5124 (% L) | BALL BEARING RETAINING RING
45 | 40134 x| x| 1 | LERTYLTHT—R ARM SHAFT BALL BEARING ADAPTER
46 | 25170 * || 1 | LEARFTYTr—X1EHRL|SET SCREW  17/64X32  L=20.0
47 | 15162-A | *|*| 1 |F—1) MACHINE PULLEY
48 |1 10576 x| x| 1 | T—=URERDRL POSITION SCREW 15/64X28 L=21.0
49 [ 10579 x| | 1 |F—)iEHRL SET SCREW 15/64X28 L=20.0
50 | 10577 x| | 1 | F—UiRKl MACHINE PULLEY ADJUSTING SCREW 6.75X24 L=11.0
51 | 14052 x| 1 |Tudy— WASHER
52 | 40920 *[x | 1 |[ZEYRLITIN)L FEED TIMING LABEL




WA, PHAE
PRESSER BAR, VIBRATING PRESSER BAR

32

(T




WZHE, PHZE

PRESSER BAR, VIBRATING PRESSER BAR

BRES |Y HE o
No.| PARTS No. | ¥ |+ [QTY LT % DESCRIPTION
1 | 10540 x| x| 1 |$BZE PRESSER BAR
2 | 17609 x| x| 1 |[HABEAZIL(T) PRESSER BAR BUSHING (LOWER)
3 | 25163 x| x| 1 [#BABEAZL(T) EHRL SET SCREW 17/64X32 L=11.0
4 | 18478 *|x| 1 |HABERN PRESSER BAR POSITION GUIDE BRACKET
5 | 35999 x|x| 1 |HBABEEALOHBL SET SCREW M6X1 L=6.0
6 | 36729 x| x| 1 | ERNE PRESSER BAR POSITION GUIDE
7 | 15568 *[*x| 1 |ERELEDHRL SET SCREW M6X1 L=8.0
8 | 10546-A | x| x| 1 |iWziEETKR TENSION RELEASE SLIDE
9 | 10547 x| x| 1 | WAFREETRIER TENSION RELEASE SLIDE SPRING
10 | 18479 x| 1 | HREREE PRESSER BAR LIFTING BRACKET
1119518 x| x| 1 |BABEETHENC PINCH SCREW  11/64X40 L=14.0
13| 18648-A | *x|*x| 1 |#HzEXTYLY PRESSER BAR SPRING
14 | 18649 x|x| 1 |&Rl THUMB SCREW 1/2X28
15 | 25648 x| x| 1 |@ERlryk NUT 1/2X28
16 | 40407 x| x| 1 |[#|RLEIFLN— PRESSER BAR LIFTER
17 | 25164 x| x| 1 |2 EFLAN—ERL HINGE SCREW  11/64X40
181 17083-B3 | - | x| 1 |40z LIFTING PRESSER FOOT
17083-B1 | x| -| 1 |48z LIFTING PRESSER FOOT
19 | 10749 x| x| 1 |9 EZEHRLC SCREW 3.4X36
20 | 10677 x| 1 | HMBRZIEDHRLCTYIv— WASHER
21| 19470 x| 1 | e H—H—F FINGER GUARD
22 | 10558C *|x| 1 [<DFEEYL LIFTING BELL CRANK COMP.
23 | 10558 *|x| 1 |[<D=FE LIFTING BELL CRANK
24 | 10557 * x| 1 [<DFEH(K) LIFTING BELL CRANK LINK
25 | 10556 * x| 1 |[<DFEEH UM VIBRATING PRESSER BAR CONNECTING LINK
26 | 15118 x|x| 1 |[IRWILEAE VIBRATING PRESSER BAR SLIDE BLOCK
27 | 18480 *|x| 1 [<DFEHRL LIFTING BELL CRANK SCREW 11/64X40 L=8.0
28 | 10548-A | *|*| 1 |#HzEEZHEAILEOHIR P/B, LIFTING BRACKET GUIDE BLOCK
29 | 15111 x| 1 |#HRFEREERAIESHIREY | POSITIONING PIN
30 | 19408 * x| 1 | EABEERNLEORIESHAL [ SCREW  1/4X28 L=17.5
31| 17610 *[x| 1 |z HE VIBRATING PRESSER BAR
32 | 10554 x| x| 1 | FRIBERTIVY VIBRATING PRESSER BAR EXTENSION SPRING
33| 10553-A | x|*| 1 |shiBzEBERT) 5 E VIBRATING PRESSER BAR EXTENSION
34 | 15060 x| x| 1 |hiEZEELAL SCREW 5/16X24 L=16.0
36|17086-B3 | - |*| 1 |&ifEz VIBRATING PRESSER FOOT
17086-B6 | x| -| 1 |&i#Ez VIBRATING PRESSER FOOT
3717111 x| x| 1 |[hiRZ1EHAL PINCH SCREW 11/64X40 L=6.0
38 | 19425 x| x| 1 | #EEh LIFTING ROCK SHAFT
39 | 10514 x| x| 2 | FEEAZIL LIFTING ROCK SHAFT BUSHING
40 | 16709 * | x| 1 |#E#E Rl SCREW 1/4X28
41| 10728 x| x| 1 | HEEE RUES OIL WICK
42 |1 19516 x| x| 1 |#EEE RCFHYE NUT 1/4X28
43 | 40107 x| 1 | ETEHFEEDE LIFTING ECCENTRIC CONNECTING CRANK
44 1 19420 x| x| 1 | ETFERHKEDEMDAL PINCH SCREW 1/4X28 L=16.0
45| 10775 x| x| 1 | EEHEOYRERL HINGE SCREW  7/32X32
46 | 35118 *|*| 1 | EEHEOVYFERRALT Y v— | WASHER
47 110774 * | x| 1 | EEFEOYRAAT LIFTING ECCENTRIC CONNECTION COLLAR
48 | 17114 *[*| 1 | BEEAOYFERCFYE NUT  7/32X32
49 | 37215 x| x| 1 | EEEOYRFERRQLES WASHER
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NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION




HELa. ERavk

NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION

HBaES |5 HE o
No. | PARTS No. | ¥ |+ [QTY LT % DESCRIPTION
1 115110-A [ *x|[*]| 1 |#tiEx 5 NEEDLE BAR ROCK FRAME
2 | 11875 x|x| 1 [$H#BELEEY HINGE STUD
3 | 25179 x|+ 1 [#EBLEEVIESHRL SET SCREW 17/64X32 L=9.0
4 115117 x| % | 1 [#HELEIRNIER SLIDE BLOCK PLATE
5 | 8100 x| x| 2 |[#ELEERNIERIESLC [SCREW 9/64X40 L=6.5
6 | 15031 x[x| 1 [#BLEHES OIL WICK
7 | 34037 x|x|[ 1 [45—1 NEEDLE BAR ROCK FRAME POSITION BRACKET
8 | 15007 x| x| 2 [47—)LikHRl SCREW 9/64X40 L=10.0
9 [ 10728 x| x| 1 |#ELEEVES OIL WICK
10 | 16703 x[x| 1 |[$t# NEEDLE BAR
11| 19426 x [+ [ 1 [#t4FiEE NEEDLE BAR CONNECTING STUD
12 | 13365 x|+ [ 1 |[EHEEEHENHC PINCH SCREW M4X0.7 L=9.0
13| 10726 x|+ [ 1 [ EHEREEHS OIL WICK
14 | 15089 x|k [ 1 [ EHERENT NEEDLE BAR THREAD GUIDE
15| B140553 | x x| 1 |[#tiEH4l NEEDLE SET SCREW 1/8X40 L=4.5
16 | NO122 x|+ 1 [&# DPX17 #22 NEEDLE DPX17  #22
17 | 10578 x|+ [ 1 | EZEUE NEEDLE BAR ROCK FRAME ROCK SHAFT
18| 11876C x|+ [ 1 [ EZEUVEAEG SLIDE BLOCK COMP.
19 | 11877 x[x]| 1 |[EEYFEAE SLIDE BLOCK
20| 11876 *[x]| 1 [EZEYFEERL SLIDE BLOCK STUD
21 | 10581 *[x]| 1 [EXYFEE RCIESHRL SCREW 7/32X32 L=7.0
22 | 40905 x|+ [ 1 [EEEOVR ROCK SHAFT CRANK CONNECTION
23 | 34022 x|+ [ 2 [EFEAYFHREERL ADJUSTING SCREW  9/64X40
24110728 x[x| 1 [EFEOvEHES OIL WICK
25 | 40405 (x| 1 [EH ROCK SHAFT CRANK
26 [ 10519 x x| 1 [EfERDHRL PINCH SCREW 6.75X24 L=17.5
27 | 34023 * [+ 1 [EEEAVE D Bl HINGE SCREW 9/32X28
28 | 8105 x|+ [ 1 [EEEAvE /N BRCFHyk |[NUT  9/32X28
29 | 15019 x[x| 1 [FEYERESE FEED ROCK SHAFT CRANK
30 | 10754 x| x| 1 [ EYERLSEHONRL PINCH SCREW 6.75X24 L=16.0
31 | 34024 x|x [ 1 [EEOYRE X Bl HINGE SCREW 5/16X28
32 | 34026 x| x| 1 [EYREEHNN(T FEED ROCK SHAFT CRANK PIPE
33 | 34025 x|+ [ 1 [EFEOYE K B4alryyy— | WASHER
34| 50155 x|+ [ 1 [EFEOVE K Brlivt NUT
35| 10778 x|« [ 1 [ OIL WICK
36 | 10779 x|+ [ 1 [HSEZEIEY CLIP
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N
KNEE LIFTER LIFTING LEVER

HBaES |5 HE

No. | PARTS No. | ¥ |+ [QTY LT % DESCRIPTION
1 | 40907 x|x| 1 [KB KNEE LIFTER LIFTING LEVER
2 | 25604 x|*x [ 1 [ KSEff4alE KNEE LIFTER LIFTING LEVER BRACKET
3 | 25605 x|* [ 1 [KS5LHAL HINGE SCREW

4 | 13059 x| 1 [BlE SPRING

5 | 25223 *[x [ 1 [B=iFHl SCREW 1/4 X 28 L=19.0

6 | 40979 x| [ 1 [{EY(TyoFE) CHAIN WITH FOOK
6-1[ 17082-01 | *x [* | 1 [<&Y CHAIN
6-2| 25675 x|x| 2 |[2Jvus FOOK

7 | 37012 x| 1 [ A= (1) COVER PLATE (REAR)

8 | 8040 x| x| 2 |[H/8—fR1EARL SCREW 9/64 X 40 L=8.0

9 | 37012 x x| 1 [HN—R(H) COVER PLATE (RIGHT)

10 | 8040 x|x | 2 |[A—4R1EAL SCREW 9/64 X 40 L=8.0

11 [ 40970 x| [ 1 [BREFSEZITE# KNEE LIFTER ROCK SHAFT
12 | 40976 x| * [ 1 | BRETSERE AR SPRING

13 | 6035 ¥ |x | 1 |BREFEHERF/ A ARIERL [ SCREW 3/32 X 56 L=2.7
14 | 25673 | % [ 2 |[BREIFERE KNEE LIFTER LINK

15| 28058 x| %[ 3 [BREFEKILERC SCREW M6 X 1 L=12.0

16 | 25677 x|* [ 1 [R—)Paqb BALL-JYOINT

17 | 30804 x|x| 3 [Fwb NUT M6

18 | 23309 x x| 2 [BEYDYv— WASHER M6

19 | 25837 * %[ 1 AU NEREE JYOINT CONNECTING ROD
20 | 11412 x| x| 2 [Fvb NUT M6 X 1

21 | 40971 x| [ 1 [BRLIFB KNEE LIFTER ROCK ARM
22 | 40977 x[x | 1 [Zvo#THl HOOK SUPPORT SCREW
23 | 6384 x| *x [ 1 [ ZvoENTERL HINGE SCREW

24 | 31021 x[* | 1 [BRETFEE&FEDHRL SCREW M6 X 1 L=16.0

26 | 40973 * (x| 1 | FR_E(TEd KNEE LIFTER ROCK SHAFT
27 | 34802 x| * [ 1 [1E&HER RETAINIG RING

28 | 40974 x| * [ 1 [BRETFBRLRAT) Y SPRING

29 | 27176 x|x| 1 [ RT)UIZZHRLE SCREW M4 X 0.7 L=20.0
30 | 36428 x|x | 1 [Dydr— WASHER

31 | 40975 x| [ 1 [BREFRby/N— STOPPER BLOCK

32 | 15568 x|x | 1 [BREFRby/S—1EHRL SCREW M6 X 1 L=8.0

33| 30075 *[x [ 1 [BREFRMyANA—ZITHL SCREW M4 X 0.7 L=8.0

34 | 156865 x|x | 1 [BREFIVY KNEE LIFTER CONNECTING HOOK
35 | 40923 x|x | 1 |74 v—(#8) WIRE COMPLETE

36 | 70751 x|x| 1 | Paqok JYOINT

37 | 40984 AR PEEP I BOLT, M6 X 1 L=25.0

38 | 16706 x|x| 2 [Fuk NUT 1/4 X 28

39 | 28204 x|x| 1 [Fwbk NUT M6 X 1

12




T8, TR T—)— FEYHL
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING ECCENTRIC
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T8, TR T—)— FEYHL
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING ECCENTRIC

BRES |Y HE o
No. | PARTS No. | ¥ |+ [QTY LT % DESCRIPTION
1 | 34102-A | *|*x| 1 | T&H HOOK DRIVING SHAFT
2 | 25235 * % | 1| TEAARIL (AT HOOK DRIVING SHAFT BUSHING (FRONT)
3 | 10571 * x| 1 | FERARIL(FI) EHRL SET SCREW 6.75X24 L=20.0
4 111080 * % [ 1 | FERARIL (AT Zz)Lk OILING FELT
5 | 10637C * %[ 1 | EYETHLGHE, LA FEED LIFTING CAM COMP.
6 | 10637 * x| 1 |EYLTAHL FEED LIFTING CAM
7 | 10658 * x| 1 |ZEYLTAHLLESHRLE SET SCREW 1/4X32 L=55
8 | 10638 * x| 1 | K¥¥ HOOK DRIVING GEAR
9 | 10639 * % | 1 | KFVEERDRL POSITIONING SCREW 1/4X32 L=8.0
10 | 10766 *|% | 1 | RFEVIEHRL SET SCREW 1/4X32 L=7.0
1112135 * x| 1 | FERAZIL () HOOK DRIVING SHAFT BUSHING (MIDDLE)
12 | 10522 * % | 1 | TEAARJL (FRE) E&HRL SET SCREW 6.75X24 L=14.0
131 10729 * x| 1| TEAARIL (FRE) B OIL FELT
14 | 34016 * | x| 1 | FERPREAZIL(H) HOOK DRIVING SHAFT BUSHING (MIDDLE, BACK)
15 | 200347 * % | 1 | FEABRRIAZIL(B)1ESHHL | SET SCREW  6.75X24 L=11.1
16 | 11080 * [ [ 1 | TEhREIAZIL(H) ZT/LE | OIL FELT
18 | 34310 * x| 1 |EYAHL FEED DRIVING ECCENTRIC
19 [ 37193 *|x | 2 |ZM4F— SCREW PACKING (BRASS)
20 | 21144-A | x|x| 2 |ZEYAhLithl SET SCREW  1/4X28 L=9.5
21 | 34309 * x| 1 |ZEYAYR FEED DRIVING ECCENTRIC CONNECTION
22 | 34311 *[x [ 1 | FEYHWLRTYLYT FEED DRIVING ECCENTRIC NEEDLE BEARING
23 | 34312 * % [ 1 | EYHLIESOE RETAINING RING
24 | 34313-A | x|[x | 1 |#LEKREY (& W) PUSH BUTTON
25| 10673 *|x [ 1 |#LEREY RS SPRING
26 | 31094 * x| 1 |#LARE2Y 1E&HEH RETAINING RING
27 | 10567 * (x| 1 | FEARTILY HOOK SHAFT BALL BEARING
28 | 25620 x[x | 1 | FTERTITHhT— HOOK SHAFT BALL BEARING COLLAR
29 | 25621 * % [ 1 | FTEATYUTHS—LERDAL | POSITION SCREW 1/4X40 L=5.5
30 | 25622 * x| 1 | FTEARTYLIhS5—1kC [SET SCREW  1/4X40 L=5.5
31| 25623 *[x | 1 | TBRTILITr—R HOOK SHAFT BALL BEARING ADAPTER
32| 10522 *|x | 1 | T@ARTYLI7—A1E®HRL | SET SCREW  6.75X24 L=14.0
33| 10608 * (x| 1 |BEEFULY BALL BEARING RETAINING WASHER
34 | 25661 x| 3 |BEMAEULTIEHRL SCREW 9/64X40 L=5.0
35| 14108C * [ | 1 | TFRNILLT—)(HH) SAFETY CLUTCH PULLEY COMP.
36 | 14108 *|x [ 1 | FRILNT—) SAFETY CLUTCH PULLEY
38| 10611 *|x [ 1 | FRNILNT—=)iHE SAFETY CLUTCH COLLAR
39| 10612 *|x | 2 | FRILNT—)iS#E1EHILC | SAFETY CLUTCH COLLAR SCREW 1/4X32 L=10.5
40 | 10615 * (x| 1 | TR T—URIER SAFETY CLUTCH LOCKING LEVER SPRING
41110614 *|x [ 1 | FRNILNT—JEREY HINGE PIN
42 | 10581 *|x [ 1 | FRILNT—YEREVIESHRL [ SET SCREW  7/32X32  L=7.0
43110619 * x| 1 | FRILNT—=YRTYLG SAFETY CLUTCH THROW-IN LATCH SPRING
44 | 25626 * x| 1 | FNILNT—1)ESRE SAFETY CLUTCH RATCHET CONNECTING LINK
45| 10616 * x| 1 | FTRNULLT—)#EE SAFETY CLUTCH LOCKING LEVER
46 | 10613 *|x | 1 | FRNILNT—)HEEEY HINGE STUD
47 | 10581 *|x [ 1 | FRLNT—)#HEEVIEHRL | SET SCREW  7/32X32  L=7.0
48 | 10617 * (x| 1 | FNILRT=D)T SAFETY CLUTCH RATCHET
49 |1 10620 *|x | 1 | FRILNT=)EIEY SAFETY CLUTCH THROW-IN LATCH PIN
50 | 37222 * x| 1 | FRUMT—=DiR(ERIFELRL | SCREW M3X0.5 L=4.0
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EYLTE. &Y
FEED BAR, FEED ROCK SHAFT
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EYLTE. EVE

FEED BAR, FEED ROCK SHAFT

HBaES |5 HE o
No.| PARTS No. | ¥ |+ [QTY LT % DESCRIPTION
1 (12179 x[x| 1 |&EYLE FEED BAR
2 | 10595 x[x| 1 |ao=x FEED LIFTING ECCENTRIC FORK
3 [ 10596 x[x| 1 |3dFIzILE OILING FELT
4 | 10597 x[x| 1 [a0FEIzILrEDHRL SCREW 1/8X40 L=3.3
5 | 70129 x[x| 1 [20=FLHHAL FORK SCREW 7/32X32 L=15.0
6 | 10599 x[x| 1 [2DFETyIr— WASHER
7 | 50103 x x| 1 [FEYEEERLCFYE NUT
8 | 12131 x| 1 | FEYETEERRL HINGE SCREW 3/16X32
9 | 12178 x[x| 1 | FEYLEHF— COLLAR
10 | 16704 *[x | 1 | EYBE FEED DRIVING ROCK FRAME
11| 18065 x [x | 2 | FEYBifEal PINCH SCREW  M5X0.8 L=14.0
12 | 16705 x| | 1 |#EYEEE AL FEED BAR HINGE SCREW
13| 16706 x x| 1 | #EYLBEE RLTYE NUT 1/4X28
14 | 11888 * (x| 1 | XS FEED DRIVING ROCK SHAFT
15| 10588 * [ [ 1 [EYEAZ)L (FI) FEED DRIVING ROCK SHAFT BUSHING (FRONT)
16 | 10525 * [x | 1 | FEYEAZ)L (AT LHRL SET SCREW 6.75X24 L=9.0
17 | 11068 x| 1 | S4F— LINER
18 | 10522 x[x| 1 |S4F—itHRl LINER SET SCREW  6.75X24 L=14.0
19 | 10593 [+ [ 1 [EYB8HZ5—(FI) FEED DRIVING ROCK SHAFT COLLAR (FRONT)
20 [ 10764 x| | 2 | EYEHS—(FI) LHRL SET SCREW 6.75X24 L=4.5
21| 10763 [k [ 1 [FEYBEAAZ)L(£) FEED DRIVING ROCK SHAFT BUSHING (BACK)
22 [ 10571 * [x | 1 | FEYEAZ)L(#2) LHRL SET SCREW 6.75X24 L=20.0
23| 11068 x[x| 1 |S4F— LINER
24 | 200347 x[x | 1 | S4F—itHRl LINER SET SCREW  6.75X24 L=11.1
25 | 10593 ¥ [x [ 1 [EYE#HT— (%) FEED DRIVING ROCK SHAFT COLLAR (BACK)
26 | 10764 x x| 2 | FEUEHHS— (&) LHHL SET SCREW 6.75X24 L=45
27 | 16708 x (x| 1 | FEYUEHFIEZSE FEED DRIVING ROCK SHAFT CRANK
28 | 19420 *x [x | 2 | FEYBEIZHFERHDHIL PINCH SCREW 1/4X28 L=16.0
29| 11953 x x| 2 | ZEUEHRTZSEE IESHRL [ SET SCREW  7/32X32 L=55
30 | 11962 ¥ [x | 1 | FEYEHEIZDHEEY FEED DRIVING ROCK SHAFT CRANK PIN
31| 11954 x| | 1 | EYEETZSFEE S OILING WICK
32 | 34010 x x| 1 | /\whmEs FEED ROCK SHAFT DRIVING LINK
3311953 x| x| 1 | N\woEFBEDESHRL SET SCREW  7/32X32 L=5.5
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INVGLIN—, EYREHE
FEED REVERSE LEVER, FEED REGULATING MECHANISM
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NV IN—, EYFRETHERE
FEED REVERSE LEVER, FEED REGULATING MECHANISM

HBaES |5 HE o

No.| PARTS No. | ¥ |+ [QTY LT % DESCRIPTION

1 | 34523 *[x | 1 |/\wHlLiN— FEED REVERSE LEVER

2 | 10845 *[x [ 1 |\ oLN—fEDRl PINCH SCREW 15/64X28 L=18.0

3 | 40109 x| x| 1 | /\wHL—dh FEED REVERSE SHAFT

4 | 40936 x| x| 1 |\ ILN—EhZHF FEED REVERSE LEVER STOPPER

5 | 1365 ¥ x| 1 | /Ny OLN—Bf-5FHEH1L| PINCH SCREW  15/64X28 L=16.0

6 | 40961 *[x [ 1 | \wILN\—Ef25FERT)Y | FEED REVERSE LEVER SPRING

7 | 28031 x x| 1 | N\yILN—825FRT) 49799 | FEED REVERSE LEVER SPRING HOOK

8 | 25606 * | [ 1 | EYEAE FEED REGULATOR
8-1| 25606C * | [ 1 | EYFAE -l (FE) FEED REGULATOR COMPLETE

9 | 25607 * | x| 1 | FZYREEHORL FEED REGULATOR PINCH SCREW 1/4X24 L=17.5
10 | 40164 * | x| 1 | EYSREHRL FEED REGULATING SCREW

11| 18420 x| 1 | #EYFRAEHRL ooy O-RING

12 | 40963 x[x [ 1 | EYREEACVIL 55 FEED REGULATING DIAL

13| 25668 * x| 1 | FEVAHFTIVvILLEDHRL FEED REGULATING DIAL SCREW 11/64X32 L=20
14 [ B142746 | * [x | 1 [FYFHS(VILIEHRLT Y v— | FEED REGULATING DIAL SCREW WASHER

15| 40120 x[x [ 1 | FEYRESHAIVILEY FEED REGULATING DIAL LOCK PIN

16 [ 15729 * | x| 1 | FZYFEHFAVILELRT)4 | FEED REGULATING DIAL LOCK PIN SPRING
17 | 40903 * x| 1 | N\woERKEOYR FEED REGULATING ROD

18| 11409 *[x [ 1 | \voEREOYR R—)LP312 k| BALL JOINT

19 | 35034 * x| 1 |R—)LPaqoMMl BALL JOINT SCREW  M6X1  L=20.0

20| 11412 x| x| 1 |R—=ILaqobMalFyk NUT M6X1

21| 25608 x (x| 1 | N\woEREAYE Bl FEED REGULATING ROD HINGE SCREW

22 | 25609 * x| 1 | N\woEREDE FEED ROCK SHAFT DRIVING FRAME LEVER
23| 1365 x x| 1 | N\woEERESERMRL PINCH SCREW 15/64X28 L=16.0

24 | 34040 x| 1 | N\wHRTYLY FEED REGULATING ROD SPRING

25 | 34044 x x| 1 |\ ORTYUTHEMR FEED REGULATING ROD SPRING BRACKET
26 | 15060 ¥ [x [ 2 | N\wHORTYUTHRIESHIC | SCREW  5/16X24 L=16.0

27 | 34035 x[x [ 1 |\ HORTYLT Tuy FEED REGULATING ROD SPRING HOOK

28 | 25610C *[x | 1 | /\woS )8 —(#8) FEED ROCK SHAFT DRIVING FRAME COMP.
29| 25610 x [k [ 1 | \woYoa— FEED ROCK SHAFT DRIVING FRAME

30 | 34013 x x| 2 | N\vIBAEEANKR SLIDE BLOCK GUIDE

31| 18085 * [x| 4 | N\yIAEERNRIEDHIAL | SLIDE BLOCK GUIDE SCREW 11/64X40 L=8.5
32 | 34006 x x| 1 | N\woS )8 — HT5— FEED ROCK SHAFT DRIVING FRAME COLLAR
33| 11953 x x| 2 | N\woY)UB—h5—1EHRl | SET SCREW 7/32X32 L=55

34| 34012 x[x| 2 |N\wuBE FEED ROCK SHAFT DRIVING SLIDE BLOCK
35 | 34011 * (x| 1 |\ oEREEY FEED ROCK SHAFT DRIVING SLIDE BLOCK STUD
36 | 11954 * | [ 1 |\ OEEEEY RS OILING WICK

37| 11412 x| x| 1 |R=)LaqrbFyk NUT M6X1

38 | 25609C * (x| 1 |\ OEHEZDE (FR) FEED ROCK SHAFT DRIVING FRAME LEVER COMP.
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HOOK SADDLE, HOOK
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NELE. HF

HOOK SADDLE, HOOK

HBaES |5 = o
No.| PARTS No. | ¥ |+ [QTY LT % DESCRIPTION
1 | 14128C x| 1 |pFEHA—EE) HOOK COVER COMP.
2 | 14019 x[*x| 2 |HFHA—F/3— RUBBER
3 | 14013 x|x| 2 [mFHAN—LEOHRLE HOOK COVER SCREW 9/64X40 L=55
4 | 14017 *[* | 1 | AFEAN—HFZ/AR HOOK COVER SPRING
5 | 14013 * [ | 1 | AFENN—BZ/AR1EHIL |HOOK COVER SPRING SCREW 9/64X40 L=5.5
6 | 40962 x|*x| 1 [AFEXE HOOK SADDLE
7 | 28076 x[*x| 2 |AFELXELEDHRLC HOOK SADDLE SCREW M6X1 L=18.0
8 | 10599 x[*x| 2 |AFLHELEDHRLT YL r— | HOOK SADDLE SCREW WASHER
9 | 14008 x[*| 1 [AFELETZILE FELT
10 | 14034 x[*| 1 |[A—TF+—=ZXTz)L+ FELT
11 ] 14013 *[*% | 1 |A—TFF—ZXTz/LrkHIL | SCREW  9/64X40 L=5.5
12 | 14032 x[x | 1 |[RELHS—RA—TFH— BOBBIN CASE OPENER
13 | 14033 ¥ x| 1 |A—TF—=X BOBBIN CASE OPENER FORK
14 | 15055 x|* [ 1 [A—TF—Z=XiEHHlL PINCH SCREW 11/64X32 L=9.0
15| 14127 * (x| 1 [AEEH(LE) HOOK SHAFT (UPPER)
16 | 14123 x[x| 1 |AHFEE#(L)HS— HOOK SHAFT (UPPER) COLLAR
17| 27170 x x| 2 [HF#H(L)HAZT—LLHAL SET SCREW M5X0.8 L=6.0
18| 14125 x| 1 |AF&#IAb HOOK SHAFT JOINT
19 | 27170 *[x| 4 |HFEEHIAFLEDHRL SET SCREW M5X0.8 L=6.0
20 | 14123 x[x [ 1 [AFEEH(F)HAT— HOOK SHAFT (LOWER) COLLAR
21 | 27170 * x| 2 |HFEH(T)HF—1LEHHRL SET SCREW M5X0.8 L=6.0
22 | 14010 * x| 2 |HFEEHITILE FELT
23| 14126 x (x| 1 [AEEHCT) HOOK SHAFT (LOWER)
24 | 10657 * x| 1 | HFEHFTY HOOK DRIVING PINION (SPIRAL)
25 | 10658 x [+ | 1 |HAFEHXVEERDRL POSITIONING SCREW 1/4X32 L=5.5
26 | 10767 *[x | 1 [AFEHFVIEDRL SET SCREW  1/4X32 L=45
27 | 40953 * x| 1 [ZELIR BED SLIDE
40965 -[-1 1 [Z#ELiK BED SLIDE
28 | 6031-01 x|+ [ 1 [ZELRLESHRL BED SLIDE SCREW 11/64X40 L=8.3
29 | 16408 *[x| 1 |AREY BOBBIN
30 | 14119 * x| 1 |AFEGER) HOOK COMP.
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THROAT PLATE, FEED DOG
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ik, EYUwE

THROAT PLATE, FEED DOG

HaEs (5] [HE
No.| PARTS No. | ¥ |+ [QTY LT % DESCRIPTION
1| 14111 * x| 1 | §HHk THROAT PLATE
2 | 13826 x| x| 3 |&tiRiHAL THROAT PLATE SCREW 11/64X32 L=8.0
3 | 40967 * x| 1 |#ikREE THROAT PLATE BASE
4 | 28076 x|x | 2 |#iREELEDHRL THROAT PLATE BASE SCREW M6X1 L=18.0
5 | 10599 * (x| 2 |#iREEIEDHRETYS¥— | WASHER
6 | 14026 *|x | 1 |#REETTILE FELT
7 | 14121 x[x| 1 | hELEHN—(A) HOOK SADDLE COVER A
8 | 37288-A |*|x| 6 |AFELEHNNN—(A)IEHIL | SCREW M4X0.7 L=5.0
9 | 14122 *|x | 1 | AFELEHN—(B) HOOK SADDLE COVER B
10 [ 37288-A | * |x | 6 |[HFLEHN/—(B)IEHIL |[SCREW M4X0.7 L=5.0
11| 14114 x[x| 1 |%YE FEED DOG
12 | 10561 * x| 1 | ZEYEIEHRL FEED DOG SCREW 11/64X32 L=6.5
13| 14115 * (x| 1 | ZEYIKR FEED PLATE
14 [ 14116 * (x| 1 | EYRAT< FEED PLATE SLIDE BLOCK
15| 14118 * (x| 1 | EYIRE4L FEED PLATE SLIDE BLOCK SCREW M6X1
16 | 11412 * |+ | 1 | EVRERLCTVE NUT M6X1
18 | 40966 x| x| 1 |§iREEHN— THROAT PLATE BASE COVER
19| 10766 x| x| 2 | EYRFAELQL FEED PLATE ADJUSTING SCREW 1/4X32 L=7.0
20 | 14129 x| x| 2 | EYRARBAKQLTYE NUT 1/4X32
21| 13826 x|x| 6 |#tiRtEN/NN—1EHRL SCREW 11/64X32 L.=8.0
22 | 40968 x[x| 1 |#BIEE THROAT PLATE BASE SUPPORT
23| 28076 x x| 4 |fEBIEELEDHRLC THROAT PLATE BASE SUPPORT SCREW M6X1 L=18.0
24| 10599 x (x| 4 |##HBIEELEDRLCTYS v— | WASHER
25 | 10545 x x| 4 |fEBIEXEEERL THROAT PLATE BASE SUPPORT SCREW 11/64X32 L=14.0
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TENSION BRACKET
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TR
TENSION BRACKET

HBaES |5 HE o
No.| PARTS No. | ¥ |+ [QTY LT % DESCRIPTION
1 | 40431 * x| 1 [EAFHRGE TENSION BRACKET
4 | 30011 x x| 1 |E—FfF#E TENSION STUD (FIRST)
5 | 10652 x x| 1 [E—FFEFYE TENSION STUD (FIRST) NUT
6 | 20224 x|+ | 2 [E—FFm TENSION DISC (FIRST)
7 | 20226-01 | x|+ | 1 |iB&BERTYLY TENSION SPRING
8 | 20225 x| [ 1 [E—HAFO—-Lv+ TENSION THUMB NUT (FIRST)
9 [ B145446 | x|*x| 4 |[HRFEFMI TENSION DISC
10| B159805 | *|*| 2 |R\AFMIPZ TENSION DISC PRESSER
11| BS07490 | *x|x| 2 |@&RTYLY TENSION SPRING
12 | 28206 x| 2 [A—LybRRy/S— REGULATING THUMB NUT WASHER
13| B149566 | *|x | 2 |o—LwkFwbk REGULATING THUMB NUT
14 [ 60391 x x| 1 | RFAFH TENSION STUD
15| 10793 x| x| 2 [HROZIDEED TENSION RELEASING PIN
16 | 40434 x[x| 1 [£R0DBHIR TENSION RELEASING PLATE
17 | 19422 x| %[ 2 [RPE2DRERL HINGE SCREW  9/64X40
18] 19512 x| x| 1 | RBIRTUTHH THREAD CONTROLLER STUD
19 [ 10689 x|x [ 1 [R3IRTILY THREAD CONTROLLER SPRING
20 | 10694 x|+ 1 [ZEM THREAD CONTROLLER DISC
21| B118319 | *|[x| 1 |ZFEmMitHHl SCREW 3/32X56 L=6.0
22| 19534 x|+ 1 [A—Lybrubk THUMB NUT  7/32X32
23 | 40431C x|+ [ 1 [FAFHRGE) TENSION BRACKET COMP.
24| 10720 x|+ [ 1 [HRDBHDEY TENSION RELEASING ROD
25 | 6604 x|+ [ 1 [CHSEZLESHRL SCREW 9/64X40 L=12.0
26 | 4221 x| [ 1 [CASHEX OIL WICK RETAINER
27| 10690 x| x| 1 [RBIERTILT=2IT THEREAD CONTROLLER SPRING STOPPER
28 | 8100 x| [ 1 [REIERTULITZITHRL SCREW 9/64X40 L=6.5
29 | 34042-TA | * [x | 1 | RF\FFHRENT THEREAD GUIDE
30| 11142 x| [ 1 [ RFFRENFIESHT Y ¥— | WASHER
31| 10545 x[x | 1 [RFAFREFLESHRLC SCREW 11/64X32 L=14.0
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LUBRICATION
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iR

LUBRICATION
HBaES |5 A= o
No.| PARTS No. | ¥ |+ [QTY LT % DESCRIPTION
1 | 14130C x|+ [ 1 [E==NF1-7 () (7-LILERA) | OIL TUBE & OIL WICK
2 | 31129 x| 1 [#8z RETAINER
3 | 6333 x|+ [ 1 [#ZALHAL SCREW 9/64X40 L=6.5
4 | 34107C * | x| 1 [Ez-F2-7 ()T ERRT/ R A%LA) [ OIL TUBE & OIL WICK
5 | 36333 x|+ 1 [#@z RETAINER
6 | 6333 x|x | 1 [#ALEDHAL SCREW 9/64X40 L=6.5
7 | 31127 || 1 [#@z RETAINER
8 | 6333 x| [ 1 [#ZLHHLC SCREW 9/64X40 L=6.5
9 | 30212C x| x| 1 |- Fa-7(#GEY EA4%)LA) | OIL TUBE & OIL WICK
10 | 34045C *[x | 1 [E=MF2-7(R)(FEBRA4)L(E) )| OIL TUBE & OIL WICK
11| 36333 x|+ 1 |8z RETAINER
12 | 6333 x|x | 1 [#ALEHAL SCREW 9/64X40 L=6.5
13 | 40135C x|+ [ 1 [E-NF2-7G) (\vs2) o5 —F)| OIL TUBE & OIL WICK
14 | 15087 x|*x| 2 [#@z RETAINER
15 | 6333 x| x| 2 [#ALEDHAL SCREW 9/64X40 L=6.5
16 | 14907 x[x | 1 [AyNiBEY BED OIL TUBE CLAMP
17| 11106 x|* [ 1 [A9NHERUYTILE OIL FELT
18] 11108 x|+ [ 1 [RyREE>o1EHRLE SCREW 1/4X32 L=13.0
19 | 11069 x x| 4 [FEYEBARILTZILE OIL FELT (FOR BUSHING)
20 | 11071 x[x | 2 [FEYEARILBE/ YT PACKING
21 | 11070 x| * [ 2 [EYEAZ)LRIE OIL STOP SCREW  7/16X28
22| 11080 x x| 1 | T&EA%)L () ZTILE OIL FELT
23 | 11069 * (% [ 1 [ TEhA%)L (BRE) 7T ILE OIL FELT
24| 11085 x|+ [ 1 [ FEA%)L(FE) 7T)LMEFE| OIL STOP SCREW  7/16X28
25| 11069 x[x | 1 | T#E#A2)L(hfE-H) 7T)LL| OIL FELT
26 | 11085 * [x [ 1 [ TFEA2)L(PRE-H) IT)LMHTE | OIL STOP SCREW  7/16X28
27 | 11069 x|*x [ 2 [/N\woP)oH— JI)Lk OIL FELT
28 | 11085 x|+ | 2 [/NvHP)o&— TJx)LRhmFE| OIL STOP SCREW  7/16X28
29 | 15034C *|x| 1 [EZ—)LFa—7T @it (#) |[OIL TUBE AND OIL WICK COMP.
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BOBBIN WINDER
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REE
BOBBIN WINDER

HBaES |5 A= o
No.| PARTS No. | ¥ |+ [QTY LT % DESCRIPTION
1 [60571-A | *|*| 1 |[H&BBEL/— BOBBIN WINDER LEVER
2 | B062400 | *[x| 1 |fR&BZ=L/N—I1tHRL SCREW  M4X0.7 L=8.0
3 | B026040 | *[*x| 1 |HR&BEEZELN—LEHHRLTYIv+—| WASHER
4 | 40126 * (x| 1 [HR&EZHE BOBBIN WINDER SHAFT
5 | 40125C * [+ [ 1 [HR&EH(GE) BOBBIN WINDER SHAFT BUSHING COMP.
6 | 40125 * [ [ 1 [HR&E=H BOBBIN WINDER SHAFT BUSHING
7 | 40131 x|k [ 2 [REEHANTILYT BALL BEARING
8 | 40124 x [+ [ 1 [R&EZE BOBBIN WINDER SHAFT FRICTION WHEEL
9 [ B012400 | *|*| 2 |f&E=HIEHKL SET SCREW M4X0.7 L=6.0
10 | 40129 x|k [ 1 [HRBEDLEH BOBBIN WINDER SHAFT FRICTION WHEEL RING
11| 40127 *[x | 1 [HRBZhiE BOBBIN WINDER SHAFT BUSHING SHAFT
12 [ BS25413 | * | * | 1 |ARBEL/\—&hH(HE) BOBBIN WINDER SHAFT BUSHING BRACKET
13| 40128 k[ 1 [HREBENR BOBBIN WINDER SPRING
14 | B025080 | * | * | 1 |&R&E=BETvS v— WASHER
15 | B048060 | * [* | 1 |%&=Bishit oG RETAINING RING
16 | BS23651 | * | x| 1 [R&ZHiEHEDHL SET SCREW M6X1 L=6.0
17 | 40137 x|*x | 1 [REBEBZRLAR SPRING
18 | 27179 x| [ 1 [REEXby/A—HL BOBBIN WINDER STOPPER M5X0.8 L=30.0
19 | 4135 x| x| 1 [ REBESXby/A—Fvb NUT
20 [ BS51262 | *|*| 1 [IZZYKIFIR BOBBIN WINDER DUST GUARD
21 [ BS25478 | *|*| 1 [HEIYAR KNIFE
22 | B062680 | *|*| 1 |HEIYARLESHRL SCREW 11/64X10 L=6.0
23 | 35994 x| [ 1 [REIYAREY PIN
24 | BS38736 | *|[x | 1 |RESHFHH) BOBBIN WINDER TENSION COMP.
27 | B145446 | x|[x| 2 |f&=FHEFD BOBBIN WINDER TENSION DISC
28 | 10693 x|+ [ 1 [REEFRFF/ AR BOBBIN WINDER TENSION SPRING ¢ 1.2
30 | 37229 x[x| 1 [REZFAFLEDAL SET SCREW M4X0.7 L=5.0
31| 40138 x|+ [ 1 [HR&BEHYIaVTL RUBBER
32 | 28206 x| | 1 [A—LyrRby/— THUMB NUT WASHER
33 | 40132 x|+ | 1 | SRB=HGR AR ADJUSTING FLAT SPRING
34 | 37532 * x| 1 [ HREBSFAEHR/AR1EHRL | SCREW M3X0.5 L=3.0
35| 31017 x|+ [ 1 [REZHERAQL SCREW M3X0.5 L=4.0
36 | 60718 x[x| 1 [REEYIESD BOBBIN ROTATION STOP SPRING
37 [ 11142 x|*x [ 1 [REYIWARDTYS v— WASHER
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fTiEml
ACCESSORIES 1

HBaES |5 A= o
No.| PARTS No. | ¥ |+ [QTY LT % DESCRIPTION
1 | 8132-B [+ 1 [FHARER ACCESSORIES PACK
2 | 16408 x|x| 3 [REY BOBBIN
3 | 1872 *|x [ 1 [RALVF (1531)) WRENCH (1.5 mm)
4 | 19456 * x| 1 [RALVF (23)) WRENCH (2 mm)
5 | 19457 *|x [ 1 [RALVF (25 31)) WRENCH (2.5 mm)
6 | 19458 *[x| 1 [RALVF (33)) WRENCH (3 mm)
7 | 19459 x[x| 1 [RALVF (431)) WRENCH (4 mm)
8 | 19460 *[x| 1 [RALVF (531)) WRENCH (5 mm )
9 | 25649C x| x| 1 [FSAq/—454 SCREW DRIVER COMPLETE
13 | 19462 * x| 1 [AHRLUF DOUBLE HEAD WRENCH
14 | 8125 x| %[ 1 [mEL OILER
15| 11193 x x| 1 |/ OIL
16 | 8124 * x| 1 [Iooh/13— MACHINE COVER
17 [ NO122 x|x| 3 |[& DPX17 #22 NEEDLE DPX17 #22
18 | 6052 x| x| 4 [SDUEVUZITIEHRL WOOD SCREW
19 [ 11171 *|x| 2 [SUEVDRIT MACHINE HINGE CONNECTION CUSHION
20| 11170 x| x| 4 [SVUEVD(AFEVY)EHRL | SCREW 6.75X24 L=7.5
21| 11169 x[x| 2 [SDoEVD(HAFEVY) MACHINE HINGE CONNECTION
22 | 40949 x|x | 1 [RITEYF THREAD UNWINDER COMP.
23 | 36415 * x| 1 [mZT DRIP PAN
24 | 34795 x| x| 2 [3—F—FFA) RUBBER CUSHION (A)
25 | 36416 x|x| 2 [3—F—=(FB) RUBBER CUSHION (B)
26 | B140518 | *|*| 1 |:hiz DRAIN SCREW
27| B081007 | *|*x| 1 |mie oYy O-RING
28 | 20171 x| %[ 1 [TLk RUBBER CAP
29 | 48016 * x| 1 [BREFFESRE KNEE LIFTER ROCK SHAFT HUB
30 | 27181 x| x| 1 [BREFEEFELEDHAAL SCREW M8X1.25 L=20.0
31| 19332 * [ 1 [BREMFIITH KNEE LIFTER ROCK LEVER
32| 27180 x x| 1 [BREIFITE#IEDRL SCREW M8X1.25 L=16.0
33| 37318C x|k [ 1 [BRBT/YRER) KNEE LIFTER KNEE PLATE COMP.
34| 40978 x| x [ 1 [BREFSE KNEE LIFTER ROCK SHAFT
35| BS16290 | *|x| 1 |E> PIN
36 | 40924 x|x [ 1 [D4v—o3527F WIRE CLAMP
37| 156864 x|x | 1 [BREFIVY KNEE LIFTER CONNECTING HOOK
38| 13098 x|x[ 1 [RF)LEYE PEDAL COMPLETE
39 | 1871 x| x| 1 [KRALVF (63)) WRENCH (6 mm )
40 | 40980 x| x [ 1 [RNyFEELEARILE BED FIXED L-BOLT
41 | 40981 x|*x [ 1 [YLAVFa—T URETHANE TUBE
42 [ 13096-W | *|x| 1 |FEES PLAIN WASHER
43 70192-06 | *|*| 1 |ZiES SPRING WASHER
44 | 40982 x| x| 1 [wruk WING NUT M8X1.25
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fTiEm 2
ACCESSORIES 2

HBaES |5 A= o
No.| PARTS No. | ¥ |+ [QTY LT % DESCRIPTION
1 | 40908 *|x | 1 NJLMAH—K (#8) BELT GUARD COMP.
2 | 40908-01 | *|*x | 1 | NJFH—K(A) BELT GUARD (A)
3 | 28138 x| 2 [RJLMH—F(A) DAL SCREW M6X1 L=10.0
4 | 10599 x x| 2 [lEHRLTYSv— WASHER
5 | 37288 x[*]| 2 [RILMAF—F(B)BEERL SCREW M4X0.7 L=5.0
6 | 40908-02 | x|x | 1 | NJFH—K(B) BELT GUARD (B)
7 | 28138 * [ | 2 [RJLH—K(B)EHRL SCREW M6X1 L=10.0
8 | 10599 x x| 2 [ILEHRLTYSv— WASHER
9 | 37288 x [+ | 1 [RJH—F(D)EERL SCREW M4X0.7 L=5.0
10 | 40908-04 | *|* | 1 |~RJLFH—K(D) BELT GUARD (A)
11| 28138 x|x [ 2 [NJRH—K(D)1EHRL SCREW M6X1 L=10.0
12 | 10599 x x| 2 [EHRLCTYSv— WASHER
13| 40908-05 | *[* | 1 |RJLMH—F(E) BELT GUARD (E)
14 | 11830 x[*x| 2 [RNILMH—F(E) YTl THUMB SCREW
15 | 15081 x|* [ 2 [NJFH—F(E) KBl WOOD SCREW
16 | 11142 *|x [ 2 [KLIoyir— WASHER
17 | 40303-03 | * |* | 1 |[|RJLFH—F(C) BELT GUARD (C)
18 | 37288 x [+ | 3 [NJLMH—K(C)1EHRL SCREW M4X0.7 L=5.0
19 [ 17529 x|*x [ 1 [BRERIZZAHE SYNCHRONIZER SUPPORT ROD FOR BELT GUARD
20 | 37102 x[*| 2 |[HBEBXZESVE NUT M6X1
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